Ijamato

B H/ % B &
Instruction Manual

A ABEAZILNITAREREVWI Y
INTERLOCK STITCH MACHINE WITH RIGHT HAND KNIFE TRIMMING
MECHANISM FOR ATTACHING PRE-CLOSED ELASTIC BAND

VG2735-31-8F-R

VG2700 DBk AE & RBENRGZHI % Adjustments different from VG2700 A

SEEHLTWETD, are mentioned in this book.

VG27000BURERAZE & H O ETHEATE Read this book in combination with

(AN INSTRUCTION and PARTS LIST of

FRBO SERICH > Tk, BURGIAEER VG2700.

BETERHAVELEE. RBRELLERLTY Before using this sewing equipment,

SELLKHBENLIEE W, please read the instruction manual and

Ffo. BRACRo i, BEWCERBDFH understand the contents well.

WOTHESNBEZRICEELTLIEE WL, After reading the instruction manual,
please keep it in a location where it is
easy to access for operators. y

% YAMATO SEWING MACHINE MFG. £O,LTD.






H XR/CONTENTS

1. \EAEE 1
1.1 F=—7LAY I E 1
1.2 H—2Omb A 1
2. MEE 2
3. ELWEWEA 3
& 3.1  %R&EL 3
A 3.2 EifFEHN—0E 4
A 3.3  IR3IEOHRE 4
4. SIVDRE 5
4.1  HRBF 5
4.2  JL—/RRBF 5
4.3 HOB/BEOREE 6
4.4  $HEIL—IORIEAE 6
4.5 #He#Rys (1B OFRMH 7
4.6 #EEEs (HD OB 9
4.7 O—50OFRMH 10
4.8 I ORED 11
5. XAKEBEDRE 12
5.1 XRiE (FYIMiiE) e 12
5.2 TAROEOAUL. BOfHF 12
5.3 EXROEDOAUL. BOMF 13
5.4 TAXROIEEA 13
5.5 TXROX~O—2FE 14
5.6 TARBTZ7vhOEDAL 15
5.7 LEXRBTSTvROEDAL 16
6. fti& 17




H XR/CONTENTS

1. Installation

18
1.1 Table cutting diagram 18
1.2 Roller 18
2. Sewing speed 19
3. Proper operation 20
£ 31 Threading 20
£ 32 Opening and closing of front cover 21
A 33 Adjustment of suction pipe 21
4, Adjustment of sewing machine 22
4.1 Needle thread tension 22
4.2 Looper thread take-up 22
43 Height of needle 23
4.4 Front-and-rear position of needle and looper 23
4.5 Needle and needle guard(rear) 24
4.6 Needle and needle guard(front) 26
4.7 Adjustment of rollers 27
4.8 Adjustment of fabric presser 28
5. Adjustment of trimming mechanism 30
5.1 Trimming width(Cutting position of fabric) 30
52 Removing and installing the lower knife 30
53 Removing and installing the upper knife 31
54 Sharpening of lower knife 31
55 Upper knife stroke 32
5.6 How to remove the lower knife holder bracket 33
57 How 1o install the lower knife holder bracket 34
6. Specifications 35

kkk % [LLUSTRATED SPARE PARTS LIST k%

T EHDH

FRERBURBELLD, EAPREEEI DI EHNHDET. ORI, FEORBRLUHBEGED—EHN, FEFE—
HUBWESHBEDETOT, HSMUHTTELEZW, T, FEOEREH > TRALEHMULTEHEIH. F—0ORD

PEBLNBENRESNTHESIKBETERWI EABOET,
Attention

The description in this instruction manual is subject to change for improvements of the commodity without

notice.




1.\ A%
AxE

ERZT300c. BTE—FYOBREYD. E—50
EEREIEZEEBL T I,

1.1 =7 1Ay bR

FEER
—
&
A
RORE
/’ ) ] R $ o
s ~ 0
©
e €
\ &\
\@/'/'/@ ./
© _E
X1 / L J

D EE VG2700 ORESHHAEZSH L TR E W,

1.2 A—> OO FIF7A

®O—37 RIH—37
FWFOIRE LIRS ADOMEICHY 17 %9, 757y F@IET — 7 VO THE OB 2 AL iE I B
VI

1 VG2735-31-8F-R



2. EE

DIy Y DREEEEIZ5500rpm,  #AREEIZ 5000rpm ¢F,

BL 7= 7 OB REREEE 5000rpm, % FFEEE 4500rpm T,

FLOLSS V2T 2L S, B 200 B 1 » H)id 4400rpm BECHERTS . I v BIFRR
BCRHMMEAT2 LB TEET,

VG2735-31-8FR 2



3. ELWMEWF

AEE -

[1’!5%%:—??5%(:\ DFE—FIDEREYD, T-FOEGEBLERIELTI RN,

J/
3.1 %D&EULS JOS

ARVHEL THIHEE. REHADOREHEATLEZ N,

RVEOTORVEAIR, TORBLEES) % RTEL

WL TLEZ N,

Yotk
ROBOBEZHOFHMETIHEHL, wokAKRELRY)

DELLTHOBDTHIBLEL TLEE 0,
Et DR BB T —FRICRZ L) K52 RTEL @
LTLEE G,
B, RO VEEHAD X I ILHREEL Y
&, :
Yo LI b %
BMOEHDHTRS EThE
FIEHL T E v,
« . " . ’l' NI
UT” . ” UT-A < SRR Ao
EERE OB > 3
< @
&) . ... 9 & ©
: N

X5 B N €) ]

Sl — s K FDERDGE
RMOEBH TS 2 ETREZFIEHL TR, BIWMENY S 33)h 2 RBIRDD L A—@%E| < & 5458 L M4
T PELE LT Z &0, W ET,

REBELBIZ. LA—@FIFLTHLRE

() “UT” . 7 UT-A” $BHEZOBEOL— SROBELA HO%TEOMBICRL T 0,

«JEHIFRKA DL, V—NREBAQL L —%
B () @~%Z2BLTIEIN,

«FERRT rrvRBEMIDENKDE EIZ, KIBD
AN —REBAQ L DEEL—1O~REHELT
L EE 0,

3 VG2735-31-8F-R



S.EEULWEWE

3.2 BRIEAN—DRE o)

HIBA X AN —%2 B 5 & &3, I N—BEEROZA~NEL T
OB TLREZ Y,

X 6

EEELESRTT N

B[S ANY RV TOTHREL 5.

W) BEBACREDOENZL T EX W,

BB T EET &, BOEHOBABEVBATNGE
FNDH D EFTOTEELTLEI Y,

A RABZEZTZ5E. IERPQO%ED TRIABDAE *
LTL7E&E N,

X7

VG2735-31-8F-R 4



4. 29 y0EE

3 ==
AII I%
EEZTS5HIIC. BTE—FYOERETID. E—50D
EEEELEZ#EBLTILESZ W,

4.1 #HHRAT
gREDLIE
B REDEEDMNERHIC TSI TWET,
ERXRTORLEHAEEOD TEREOBRIZEDLETLIEE N,
FEDEHREO LR “ ZD ,ﬂ
R OSHREO T O | ,
= Ds#EOT D% ‘ l@@
SRIEZTIT D EEEBRER, BT B LERDREE 9, r ’

8

HAZr DMUE

4% r ODOEEDOMLEIIEHRE) REORR S TRk &
L ERBY REODARROPLNSEH ATy @D LEE T
4mm T,
EHARON—TZ2RELTHIHEOHORTVREFERA SRS
BEIX. EXVOEED., $1% 0% LT, thhor—7
ENELTEHEAEIE. RZ @2 T TIEE Y,

4.2 L—IR%FT |
A LAkEO G E CK\\

I LBRERDOE—7@®XY ., HikiE () QKT LR
B (B) OOARRFLT3mTIZH 2 DPIEHEME TT, 1
N—REEBDSTEVHLIEWE EE. H24%E (B OQORY
J LRE ) ODIERTEED, REEZ TOHEIZEN L,
N—r R B fED TN E T EOFMIZEINLET,

FE
BODENADBEIE. 7 A%E () QRUM b 54iE
) OFBELTFFTIEEW,

INAFIOIT A EBE RNTL Z SN, 10

3 mm

5 VG2735-31-8F-R



1L
n
\ll
\
S
%

B

.-
4.3 #HDE S DR

(1) gt 2 &tk X DS TRy F T35,

(2) V=BV —NEDHRETHAINTVE I L 2HEET
%O

(3) N — 2R DIRBEES DFMZ L B ETHY FikA4 — L%
‘ﬁ-o

(4) V—RDEmEBPHARDERED 1.0~ 1.3mE%2E3 X
Iz, #HERFILEACO2ED,. #HE2 ETE¥ 3,

(5) HEEX LA POE2MOMNT 2, 2RO TEL D
FlMcEL 3 2 L 2HERT 5,

L

B 11

X 12 X 13

4.4 & & IIL—INDEIEAIE
374t

(1) L= OFHDVEHODHNI BETH Y FRA—L | 0.1
o Il 0.2 mm oo
(2) EHODOEME & N — %m0 T E/fH 0.1 ~ 0.2 mmic % T
2L N—RBOIERCRRBED. L—SHEAIRIC ®
PWEIL. LLRPCQ@EMMDOMT B,

JL— SR O B 0.1 ~ 0.2 mm 3

S
AR
IFRIQEHBHAITBEEIC. IL—/IKDFIERAELE
HTIBEERBDET, LXIOERHmDOHITEET.
BEIL—/IOFBUBERIRELTILEEW, 6.0 mm

X 14

VG2735-31-8F-R 6



4.5 & HR T (&) DA

HZT(B)DES

() #BERL. V—OD&EmBEHDFLIZL BT
v B4 —EET,

(2) IE2P@%5ED 5,

(3) #1327 ()DL ES @D Syt 2 7 () DBEHRO X bH 0
~0.3mTicl5Xk5icT 3,

4) kx> @%KkFEDT 5,

n

Ui

\
>
4

0 ~

0.3 m

B 15

X 16

VG2735-31-8F-R




»
1

IO

532 o (1) OBEAIE
FYO@%FED T, TROEMFEMET S X9 ICTHET
P

(1) V=@ FE S E~EN & EL L— DR D
FLEE) EEHZEF BDTHER L TEEL—130
DT EMHO0~0.05mizT 5,

(2) #t3 ER LT EHO®ODEH IR LHl &3 » ($2)DDOB
MOP—ET 5 & EeEHRT (BR)DDT M3 0.2 ~
0.5mmic7%z %,

@)Y N —DEHO®DHRLIZE) L E. EHOZERZT ()
@IZTUAT e 2L —QD T Z[FA30.1 mmic 7%
5,

2O % L o> D HFD 5,

19

X 17

=

0.1 mm !

VG2735-31-8FR 8



NN
1
\I:
S
%
i

4.6 # & #HZ T (A1) DR

(O —rodsinfstohibicdbe 3,
AYQ%ED B, T ENE LD S RTHZHEIMERE
YT 5 X H 12T 5,
2P@%HD B,

CNV—RDOIIRDBESH DRI B EFTHY PR — L2
G RAET,

BUEFPQ@%ED. #Hokld S 2.5 ~3.0mEDfrEIC
32y (ANODBED K 2 & ) LB 2 LT 2,

(ANEXPO% DT B,

BUERAPQRUV@ZERED . A RUOES L 25 @ENDE D
TEMP0.3~0.4mm 2% % X 5 ICHET 3,

BUERPOR V@ %HEDOFHT B,

X 23

#Z7 (18)

B 21

s [ ]}

X 22

0.3~0.4mm

X 24

VG2735-31-8F-R



4.2 VDRE

4.7 O—3 ORER

Oiin—70, #u—J7QREEELBEL BTV A XIAby TR BN LMEIcy F LT R0,
Ofim— 7136k e ETIFEMcEEy, EREEIMMRLIIVELLE T,
Bo— 7 RERICHTHECEEY, FALTR2ERBLEcEEY, EBILOFPHEELET,
Tu—I9@REARICHSTE £,
O LOELNMER T LDERIES L VD LEMIL 2 L5 iiu—5QDTLH54 FO, Fu—si4 F@%
ILOEMRICELYET, .
OTLHA FORITLAOERZESIROE., HIcYk o L WBEITCE 3R ITES I TR R, FEIZ IR
PORVDEBOTITVET,

B ®

X 26 X 27

VG2736-31-8FR 10



N
1
\II
\
S
i

_—
4.8 Hif T DA

IS
LLRAYDERD Edofz b &, FHIOOEmMBREY o L
HEPAT, RY EEEBIEMTE I, b2
QzBOTHRIFLE T 77 v FODEI ZHRE L T #E
o,
2.R8VDES Lo E,. o TICEEN DI L
v bL., HIFAEROLEEENA FE@QLOT X/
20.5mic LTLEE N,
FEFIEATA PR Py NODIERP@ZED TITWE
T
3. BEFEHMOILEZWMIA L. HHIQDER & #1K
FHEEIZ1.0mD T EMERITTLEZ N,
WEHE A A PEQOILR2YD%2ED T, HRil®%
FLTITWET,
4. 8RR ERICLT, B2 b E, RO 528
ZEY EHE&LDN2.0mBl EEXWBEZERRERLTKE
X\,

HHIOFIE - EAUE

1. G QDL Z HIRDOMEQIC&HhE T Fa W, X202 EDTHEL 3

2. TOOEAMNBIRIEY D EIZHoT, TEBLEIT LEARATEBEIETLEI Y, EF220. O2ED

THAM L@ % G CBH L CHE L 9,

HIWMTDER

FHIODENR2BLTELER, H7-QOIRAPOEBEDHT. AT7—2XARICEILTLEZ W,
EH%ZFLTBHLEEIR, A 7-@2YHFAIMELTLEZ

NE@DEHZEZTBHEZWEEIC, TERLRFFLLTLEZ,,

©

¥ 2mm B -

& 29

11 VG2735-31-8F-R



O AREBOHE

d =
A II I%\
FRZTSHIIC. BTE—YOEREYID. T—50D
OERELEERERL T EIW,

5.1 XRIE(TRIIBIAIE) D

14T EHZED 45,

2T XREBDIERYDO2ED 3,

3.7 —(RH)DILRTQ%ED B,

ATARAEBEEFLET 2 XA AMBEICT 5,

5 FXAZABDIERCO2FEONT 5,

6.4 7 —(E)DIEFPR%ED, ILFP@%E L CEY .
NEDEHZMZ 5,

7. 55 —(HB)DIEZ PR FHEOMIT 5,

8. 87 —(E)DIZPQRFFHEOMT B,

9. IEFP@EBELROCEEICHEOMIT S,

N gl
x B
TR, EHAGIKAVEDHREELTLES L,

5.2 TXROWMDOHUL. WD}

MOAULA
1. Y7 ERZED AT,
2.7 —(B)DILXTCO%ED S,
3. EXRE®EEDHRICE 2EY, EXRETARE
T EEERIT S,
4. 55 —HB)DEFPQRRIEDT S,
5. FTAADIERYDEEBDHDTTARA®% T HANCHE .

DO FFA

1. TXA@DFAZe R LA ERA—IZ LT, E2YD%
o) 5,

2.7 —H)DIEFPQDRIEDEED B,
NZDHNTEXRZITAREDPAED)

. EXRETXADHICKRZ AN, N FFRAf—L%
ELTRXRADUINKZHED D 5,

4, EX2Q@D%HD 5 SmDMZER T X A@D LHIc&H
¥T, HI—RK)DILERPQEMOMIT S,

5.9 —F. XZAOUINEEZELD S,

X 30

32

VG2735-31-8FR 12



5.3 EXZOWMOHAL. WD{HF

WOANUA
1. EXRABEDIEZFIOR2EDT. EXZAEOZEH 4
‘?—o
2. EXZAD IR Q% FEDT. EXZA@ZREY AT,

Bt FA

1. EX2@% 2@ T EXAB@IZIY £H1F 3,

2. EX 2@ % EX RO DHE & A—ic LT, Ik
F2YO%KRIEDT S,

. EXRDOBBL TR0k E, EXZRBEQRH LT
EXRENE T XA A@D EE L D 0.5 m EofiEIz L
T, IExPO%FHEDOMHIT B,

407 —HB)DIERAPD2BEDB L, NFOHTEXRD
LT X A@DBhHREVET,

5, EXAETARADEIZKARZ AN, Y FihA—n%2H
LCARADYINKRZHEPD B,

6.7 —(B)DIERCDEREDAT B,

7.5 —E., XRADUNKEZHEID 3,

5.4 TARADEZS

EXRRBEEGESHTTIS |ESSVIEIHEETHERD
DEYA, ZOMIZARADEINRMBES ool & Bk, T
AAZBEEELTF I,

MEETLEEE. K2SEICL TERBIEWLTLEI O,
FOLEIX, BTKZABLTTARZERLLEELT-T
-1 H
EXAREEET L EE, FBDS 74 VI TRIETERA
e, BEPHOLAZAZHEBLTWRLZE, KEELZ
BEAATE /-1 3SR L T2 &0,

5 AAZBEDFE

X 33

32" 30°

Do

X 35

13

VG2735-31-8F-R



5 XAREDHE

5.5 EXZRD R kO—¥ DAL

HERFO EXZXDZA ba—2135.0micS/E L <hH b 3,
EXZADA v —0 2EHET 2L EE, FTROEFTHF-T
-

1. 79%y v EEAN—DZEY 7,

2. AL v RQDILRPOEED B,

APy RN@EXFRANEDLTE, Abu—2BKEL L
b, YHRA~ELT ENIS Y T,
(EXRETFTARODPBEVEBRHL L, )

4. k2 Y@%HHOMT B,

X 36

X 37

VG2735-31-8FR 14



5 AAXBEDOFE

5.6 TXZRBT57 vy hOEDSHL

1. et &2 ELD 43

2.TARAEB797 vy PODIEZ OB @) 2ED #7.

BNV FFRA—NVZFTHL., HEEZEBTARICTS,

A PFRAEBT 979y FOD ) v 7EQ@% Ry Fhoikl,

5. TXZET77%7 v FODEMEFHIZALBEF 2 X ICLed’s, EXZBEB@L h EX2Y v 2 (E)6%E

VR A
x B

TAZRBT7 77y FORRy FIZEEL v, AEAACE»T &,
(ABOVABTA FOI VAN AL T 2%, ke iz, AL > VHlic LTARO% B
A4 FDILE LA, )

6. EX ZEB@E2XY ETHO®X VEINT, ot E, EXZEEHHOICHEA T 3HE0 S —kic B4t
‘?—0

7.y FAN—QORVAY F D% E2PQTRy FIcBb i) 3,

. @7 uy 7@%HWREGIZED 1) 3,

VG2735-31-8F-R



5 AAXBEDRAE

5.7 TXR&AT 5T bOBMD{FF

1. $HRZELD) 43,

2. %870y 7 O%EHREQD 5B #HT,

3. Ry FAN=QRU Ny @Y H7,

4. EX ZREHGZ XY ETHEICE D 17 3,

EXZABEHBOIBEA T IHE®ZREYVEDTILH B 7 2L NGRN: 2 3.5

x =

EXZBHHOPRLFROICRIM L AL &, WEG@VEI-EoN R E I IEBL T EE W,

5. EXZABEHHEOZ RO HL MBI L TE L,

6. EX2 Vv 2 (5E)Q@% kX ZAEREKGICERT 3,
TDLE, AHOLARSA FODOEMI VA LHLTEL ZE, . ABROBARELTA FO» oM Nk
XIHICEBTE L,

7. 7279 bRy X V@B TARABET 77y FODBIZEE., TARE7T 77y FORIEZVATERY AT 3,
T bR X v@BALBVESICEET S,

B TAZADMEZHAEL., EXRAOPARBEVEREREL. EXZANZTOEHNZHEHT 2,

VG2735-31-8F-R ) 16



0.tk

1% i VG2735-31-8F-R

% A AR E . AT A AR S o

N8B ¥ (445 (B) X220 (IF) %405 () mm

f& ax A& |370mm

H ® |4bkg (v —SBRIEET)

% B @ R |ISO 406,407, 602, 605

A #O[=v by XYY REOERFET LA (RBEAE D LB &K 35m)

e P B |&&m0 5500rpm (7= £+135000rpm)
1.4~3.6mm

# H B = | feBE% 1NM7~18%

30mmfA8~21%t

{8 i gt |UY X 128GAS #9~#14(#E##10)

¢t X+ — 2 [33mm

W xz b B FHBE5.6mDHE) L&iD 2L ¢ 7.5m

RV REE A E ([oFRAERY (A 2T v A M)
1:0.9~1:1.4 (f=i)

Z B XY HE [1:09~]:1.8 (RAEEFEARIEOCERIZ2.5mATOI L)
1:0.6~1:1.1 (Vv OMEEREIC LD AHE)

= B * U [TYYARFICIHAERE (w4207 v A FARE)

O 5 | s L =% ETTAEIC L) BT MR

MO A ¥ |tead FRVICX 2 EERGH

i = W |[rerSFAAN28

By W 2 1800cc

B8 3 AF BE [TV EELH

17

VG2735-31-8F-R



1 . Installation
( /A WARNING j

ALWAYS turn OFF the motor switch and check that motor stops before adjustment.

1.1 Table cutting diagram

Table top type

A &

T
/( )] \4} ﬁL P

~

. s )
Fig. 1 ) I )

Refer to the instruction manual for VG2700 model for each dimension.

1.2 Roller

Tension roller: Elastic tape front roller:
Fix the tension roller holder M on the posi- Fix the brackets @ on the back of a machine
tion A in Fig. 1. table properly.

Fig. 2 Fig. 3

VG2735-31-8F-R 18




2. Sewing speed

The highest sewing speed of this sewing machine is 5500rpm, and the sewing of using regularly speed is
5000rpm.

However, the highest sewing speed of with puller model is 5000 rpm, and the sewing of using regularly
speed is 4500 rpm.

When a new sewing machine is used, the first 200 hours (about one month) can excellently use the sewing
machine for a long term by using it by about 4400 rpm.

19 VG2735-31-8F-R



3. Proper operation

/AWARNING

ALWAYS turn OFF the motor switch and check that motor stops before adjustment.

3.1 Threading IO

When had been threaded, knot the preset thread and new
one together to rethread.

When not threaded, see this threading chart(Fig.5) to

thread correctly.

Y¢Needle thread
Pull thread until it reaches the front of the
needles. And, cut off knots just before needle eye to
rethread.

Thread needle thread for left needle as it is in the

inmost recess as illustrated(fig.5).

Tighten needle thread, when light material is sewing. Fig. 4

The following thread as shown in a
right Fig. 4.

¥¢ Spreader thread
Pull thread until the knot is out.

With the UT and
UT-A device

, ) ]\.
Fig. 5

¥ looper thread
Pull thread until the knot is out.
Then, cut off the knot
(Notice) Threading for sewing with “UT” or” UT-A”
* For standard type, looper thread(® through
looper thread eyelet (left)@.
* For less stretchable threads, looper thread
(® without threading looper eyelet (left)@.

¥¢ for using
stretchable threads
Note: For easy threading, pull the lever® in the
thread take-up eyelet holder@.
After threading, restore the holder @ to
the operating position with the lever®.

VG2735-31-8F-R 20




3. Proper operation

3.2 Opening and closing of front cover [JEDY

Before opening the front cover, swing the cover fixing
plate@® to the right.

3.3 Adjustment of suction pipe [N

The power of suction can be adjusted by hand valve®.
Set the power of suction at the minimum pressure to be
able to suck the waste only.

Pay attention for the light weight fabrics, the ma—
terial of main parts may be pulled in if setting at
too high pressure.

When the trimming width is changed, adjust the posi-—
tion of suction pipe by loosening screws®).

Fig. 7

21

VG2735-31-8F-R




4. Adjustments of sewing machine

/AWARNING

ALWAYS turn OFF the motor switch and check that motor stops before adjustment.

-

4.1 Needle thread tension '

Needle thread eyelet position

The standard positions of each needle thread eyelet are
shown in the figure.

Care should be taken so that the center of the screws
is aligned eyelet bracket@).

- right needle thread eyelet(@: top line

- middle needle thread eyelet®): middle line

- left needle thread eyelet®): bottom line

To tighten needle thread, raise the needle thread
eyelet.

To loosen, lower the eyelet.

Needle thread guide position

The standard position is that the distance is 4.0Omm
from the center of the eye in the needle thread take—up
® to the top of the needle thread guide® when the
take—up® is at its bottom

To make needle thread loop bigger or when stretchable
thread is used, loosen the screw®@ and raise the needle
thread guide ®.

To make the loop smaller, loosen the screw® and lower
the guide ®.

4.2 Looper thread take—up

Thread take-up eyelet position

The standard position is that the eye centers of the
thread take—up eyelets(left)® and (right) @@ are 3mm
lower than the lines® on the thread take-up eyelet
holder.

To loosen, loosen the screws of the eyelets and lower

the eyelets @, @.
To tighten, loosen the screws of the eyelets and raise

the eyelets @, @.
NOTE

For using stretchable threads, move the eyelets
® and to their bottom.
Do not thread to the tension disc@.

Fig. 9

/-
9

3mn

Fig. 10

VG2735-31-8F-R 22




(1) Install the needle to the left hole in the needle
clamp.

(2) Check the looper is inserted into the looper holder
fully.

(3) Turn the handwheel until the looper tip meets the
center of the left needle.

(4) Loosen the screw® of the needle bar bracket and
move the needle bar up and down. Adjust the looper
tip to pass 1.0 — 1.3 mm above the top of the needle
eye.

(5) Tighten the screw@ securely. Check that the needles
drop in the centers of the needle holes of the stitch
plate respectively.

Fig.12

(1) Turn the handwheel until the looper tip@ meets
the center of the left needle®.
(2) Loosen the screw® and move the looper holder back

and forth. Make the clearance between the back of

the left needle® and the looper tip to 0.1 - 0.2

mm. Then, tighten the screw® securely.

NOTE

When tightening the screw®, front—and-rear

position of the looper may be shifted. Recheck
the position after tightening it.

4.4 Front-and-rear position of needle and looper

4. Adjustments of sewing machine

—
4.3 Height of needle

<u 11

i

wdle
0.1— 4
0. 2 mm t]; RO

locus of looper tip

6.0 mm

Fig.14

23

VG2735-31-8FR



4, Adjustments of sewing machine

4.5 Needle and needle guard (rear)

Height of needle guard(rear):
(1) Rotate the handwheel until the needle is raised and

the looper @O tip comes in the center of the left @\
needle.

(2) Loosen the screw®.
(3) Adjust the needle guard(rear)® so that the left

needle @ tip is 0 - 0.3 mm below the ridge line®). / é
(4) Tighten the screw® temporarily. ®\(E ggoéﬁ)i——/
0 v/
o’
- 4
0.3 mm
Fig.15
Fig.16

VG2735-31-8F-R

24



4. Adjustments of sewing machine

Front-and-rear position and angle between needle guard
(rear) and needle:

Loosen the screws® and @ to adjust them with keeping
three conditions as below.

1

(2)

(3)

When the looper(® moves from the right to the left,
and the looper ® tip meets the right needle, the
needle guard(rear)@ pushes the right needle to
make the clearance between them to 0 — 0. 05 mm.
When raising the needles, and the upper needle eye
of the left needle® is aligned with the ridge line
® on the needle guard(rear)@, make the clearance
between them to 0.2 - 0.5 mm.

When the looper @ tip comes in the center of the
left needle®, and the left needle® is pushed on
the needle guard(rear)@, make the clearance be-
tween the looper@ and the left needle® to about
0.1 mm.

After adjusting, tighten the screws(D) and @ securely,

Fig.19

0 - 0.05 mm

Fig. 17

L")

[ 1 4

0.2 - 0.5 mm
Fig. 18
0.1 mm !'1
| 2 e ———
: =
®\{> i~ Z o —
! push

25

VG2735-31-8F-R




4, Adjustments of sewing machine

4.6 Needle and needle guard (front)

(1) When the looper tip comes in the center of the right
needle, loosen the screw®. Place the needle guard
(front)® paralell to the line aligned the needles
seeing from the top. Tighten the screw(®).

(2) Rotate the handwheel clockwise until the looper tip
comes in the center of the left needle.

(3) Loosen the screw® to adjust the needle guard(front)
@D so that each needle tip is 2.5 - 3.0 mm below the
corner on the needle guard(front)(D.

(4) Tighten the screw®.

(5) Loosen the screws® and@. Make the clearance be-
tween the needle guard (front) (@ and the right needle
or the left needle to 0.3 — 0.4 mm respectively.

(6) Tighten the screws® and @ securely.

Fig. 23

needle guard(front)

Fig. 21
> [ ]]
LA |l ]
:_ v
9> 1
2.5 - 3.0 mm
Fig. 22
0.3 —~ 0.4 mn
Fig. 24

VG2735-31-8F-R 26



4. Adjustments of sewing machine

——
4.7 Adjustment of rollers

OAdjust the position of the front roller® and the rear roller® according to the size of fabric to be
Sewn.

OFront roller Mcan be adjusted up and down back and forth. Standards position is higher than the
stitch plate.
Rear roller@ can be adjusted back and forth. Moreover, up and down is revocable in two stages
The standard uses above position. Lower roller® can be adjusted right and left.

OThe right and left position of elastic tape is matched to a right edge of elastic tape by elastic tape
guide® of front roller® and lower roller guide® so that the left end of elastic tape may come from
a left needle to the left side a little.

OApply the elastic tape guide® to the right side of elastic tape and bring the guide® close to the
presser foot as possible without contact.
For the adjustment, loosen the screw® and (.

Fig. 25 |

Fig. 26 - Fig. 27

27 VG2735-31-8F-R




4, Adjustments of sewing machine

4.8 Adjustment of fabric presser

Height of fabric presser

1. Loosen the screw® and adjust the height of fabric
presser shaft bracket @ to make the back of fabric
presser to be parallel with the top surface of feeding
dog and contact to it slightly when the feed dog is at
its top dead point.

2. At the highest point of feed dog movement, load the
elastic tape to be sewn under the presser foot and
make the clearance of 0.5mm between the top surface of
right side of presser foot and the fabric presser
guide bar @.

For the adjustment, loosen the screw(® on the guide
bar stopper ®. (Fig. 30)

3.Unload the elastic tape to be sewn and make the clear-—
ance of 1.0mm between the back of fabric presser @
and the top surface of stitch plate.

For the adjustment, loosen the screw(® on the fabric
presser guide bar @ and rotate the fabric presser
shaft ®.

4. When the presser foot is lifted up with the needle bar
being at the highest point, make sure that the fabric
presser @ is lifted up 2.0mm or more from the top
surface of feed dog

Fig.29

VG2735-31-8F-R 28




4. Adjustments of sewing machine
—

Position of fabric presser in front and rear, right and left

1. Apply the tip of fabric presser(D to the front surface® of stitch plate. For adjusting, loosen the
screw @ .

2.The fabric presser(D should be above the differential feed dog in right and left and make it close to

the upper knife as possible. Loosen screw @@, move the fabric presser shaft® right and left, and
adjust it.

Pressure of fabric presser

To increase the pressure, loosen the screw@ on the collar@ and turn the coller to the arrow X
direction.

To decrease the pressure, turn it to the arrow Y direction.

Adjust the pressure of spring@ at lowest so long as it does not make much noise.

|
=l —

Fig. 30

29 VG2735-31-8F-R



5. Adjustment of trimming mechanism

/AWARNING

ALWAYS turn OFF the motor switch and check that motor stops before adjustment.

5.1 Trimming width (Cutting position of fabric)

.Remove the edge guide.
.Loosen the screw® on the lower knife holder.

.Loosen the screw® on the collar (right).

= W DN =

.Set the lower knife holder as desired position ac-

cording to trimming width.

5.Tighten the screwQ) on the lower knife holder.

6. Loosen the screw(® on the collar(left) and apply
proper pressure of spring by rotating the screw®.

7.Tighten the screw® on the collar(right).

8. Tighten the screw® on the collar(left).

9. Tighten the screw®@ as not be loosened

NOTE

Supply some o0il into oil hole®periodically.

5.2 Removing and installing the lower knife

How to remove the lower knife
1.Remove the edge guide.

2.Loosen the screw @ on the collar (right).

3.Make the clearance between upper and lower knife by
pulling the upper knife holder® to the right.

4.Tighten the screw @ on the collar(right) tempo

"~ rarily.

5.Loosen the screw(® on the lower knife and remove
the lower knife® downward.

How to install the lower knife

1.Align the tip of blade of the lower knife® with
the top surface of stitch plate and tighten the
screw @D,

2. Loosen the screw® (which was tightened temporarily)
on the collar(right).

3. Check the sharpness of knives by loading a thread
between upper and lower knife and turning the pul-
ley manually.

4. Apply the portion 8.0mm from the tip of upper knife
® to the top surface of lower knife® and tighten
the screw® on the collar(right).

5. Check again the sharpness of the knife

Fig.31

Fig. 32

stitch plate

Fig. 33

VG2735-31-8F-R 30




5. Adjustment of trimming mechanism

\
5.3 Removing and installing the upper knife

How to remove the upper knife

1. Loosen the screw® on upper knife holder and remove
the upper knife holder (.

2.Loosen the screw®@ on upper knife and remove the

upper knife@.

How to install the upper knife

1.Fix the upper knife @ to the upper knife holder @)
with the screw®.

2. Make the right side surface of upper knife @ and the
right side surface of upper knife shaft(® to be on

the same plane, then tighten the screw® temporarily
3. When the upper knife @ is at the lowest point, move
the upper knife holder @ and make the tip of upper Fig. 34
knife to positioned at the point 0.5mm above the top
surface of lower knife® the tighten the screw®.
.Loosening the screw(® on the collar{right) makes the

S

upper @ and lower knives® to engage each other by
the pressure of spring.

[$2}

.Check the sharpness of knives by setting a thread
between upper @ and lower knives® and turning pul-
ley manually.

6. Tighten the screw(® on collar(right).

. Check again the sharpness of knives.

-3

5.4 Sharpening of lower knife

The upper knife is made of super hard alloy, so it isn’
t necessary to re-sharpen the knife for about one year. — ¥

If the sharpness of knives get blunt during this period,
re—sharpen the lower knife. 32° 30
To re-sharpen, see the left fig.

And also prepare the cold water and re—sharpen the lower

knife with keeping it cool.
For re—sharpening the upper knife normal grinder is not
useful, so it is recommended to keep the upper knife as

a spare part, and contact us directly or the dealer for

re—sharpening it. Fig. 36

3 1 VG2735-31-8F-R



5. Adjustment of trimming mechanism

5.5 _Upper Knife stroke

At shipping, the stroke of upper knife is adjusted at

5.0mm. To change the stroke of upper knife, follow the

sequence as below;

—

.Remove the bracket side cover@).

Do

.Loosen the screw® on the stopper @.

w

.Move the stopper @ to the arrow X direction, the
stroke gets bigger and to the arrow Y direction makes
it smaller. (Adjust again the engagement of upper knife
and lower knife.)

4, Tighten the screw®).

Fig. 37

Fig. 38

VG2735-31-8F-R 32




5. Adjustment of trimming mechanism

‘

5.6 How to remove the lower knife holder bracket

1. Remove the stitch plate.

2.Remove three screws@ on lower knife holder bracket (.

3.Rotate the hand wheel manually and lower the needle bar to the lowest point.

4.Pull out the knock pin® on lower knife holder bracket( from the frame.

5.Pull out the upper knife link(short)® from the upper knife driving lever @ with tilting the top of
lower knife holder bracket® to the front slightly.

NOTE

Move the lower knife holder bracketd to the left side near the frame.

It prevents the adjusting lever block® from pulling out the adjusting lever block guide(®. If it is
pulled out, insert the adjusting lever block® into the adjusting lever block guide® with facing the
curved surface of adjusting lever block® to the machine.

6. Remove the upper knife driving lever @ from feed lift shaft®. At the same time, the oil wick @
connected to the upper knife driving lever@® should be removed

7. Install the frame cover@@ and the gasket@ to the frame by screws®.

8. Install the supplementary block@ to the stitch plate holder@.

i .

Fig. 39

33 VG2735-31-8F-R



5. Adjustment of trimming mechanism
—

5.7 How to install the lower knife holder bracket

.Remove the stitch plate.

.Remove the supplementary block@® from the stitch plate holder ®.

.Remove the frame cover @ and gasket®@.

. Install the upper knife driving lever® into the feed lift shaft(®).

Insert the oil wick® connected to the upper knife driving lever ® under the felt(®).

NOTE

Pay attention to the oil wick® not be stretched when the upper knife driving lever® is at the
position toward you fully.

W N

5.Place the upper knife driving lever® at the position toward you fully.

6. Connect the upper knife link(short)®@ to the upper knife driving lever®). On this connecting, stick
out the lever block@ of the adjusting lever block guide@ slightly and pay attention to the block(®
not come off from the guide@.

7.Place the bracket gasket@ on the groove of lower knife holder bracket@® and install the lower knife
holder bracket @ with screws @.

8. Adjust the position of the lower knife, check the engagement with the upper knife and adjust the
pressure of upper knife spring.

VG2735-31-8F-R : 34



6. Specifications
§

Model VG2735-31-8F-R

Description Interlock st?tch machine with right hand knife trimming mechanism for attaching pre-
closed elastic band

Dimensions 445 mm (L) X220 mm W) X405 mm (H)

Circumference

of Cylinder 370 mm

Weight 45 kg

Stitch Type

IS0 406, 407, 602, 605

Application

Attaching pre-closed elastic band on knitted fabric
to be sewn : max. 35mm)

(avilable width of elastic tape

Sewing Speed

Up to 5500 rpm (with puller : 5000rpm)

Stitch Length

1.4 - 3.6 mm
Number of stitches 7 — 18 stitches per inch(25.4 mm)

8 — 21 stitches per 30 mm

Needle System

UY X 128GAS #9 - #14 (standard: #10)

Needle Distance

3needle: 4.8 mm, 5.6 mm, 6.4 mm
(2—neelde: 3.2 mm, 4.0 mm)

Needle Stroke

33mm

Presser Foot Lift

with spreader: 5.5 mm without spreader: 7.5 mm (For 5.6 mm of needle distance )

Feed Regulation

By adjusting screw (available for micro adjustment)

Differential Ratio

Standard: 1 :0.9-1: 1.4
1:09-1:18 (stitch length is 2.5 mm or less in max. normal differential)
1:0.6~-1:11 (adjustable by changing position of feed bar connection)

Differential Feed
Regulation

Micro adjustment by adjuster
Adjustable by moving external lever even during operation

Lubrication

Lubrication automatically by trochoid-shaped pump

Lubricating 0il

YAMATO SF OIL No. 28

Capacity of
0il Reservoir

800 cc

Installation

Table top type

35 VG2735-31-8F-R






ILLUSTRATED
SPARE PARTS LIST

VG2735-31-8F-R
VG2735PR-31-8F-R



VG2735(PR)-31-8F-R(1)

©

\
\
\
\
\
\
\
\
N

/ m m
N
~
N
N

|||||||||||||

N
\

VG2735-31-8F-R



VG2735(PR)-31-8F-R EXCLUSIVE PARTS(1)
R ————————————— RN,

YTEFIEEBSR) |

Ref.No Parts No. Description m % Amt. Req
1 3500466 Needle Thread Guide HR=2T 1
2 3500450 SP Device, Complete Set SPEE (1) 1
3 3100384 SP Container SPY>Y 1
4 3100386 Felt SP7xILb 1
5 3500281 Needle Thread Eyelet Bracket tARES 1
6 350009 Tapping Screw(3 X 6mm) S 23 2
7 009992 Screw(M4-0.7 X 10) kExy 2
8 3500451 Needle Thread Eyelet #RE 3
9 110054 Screw(M3-05 x 3.5) IERY 3

10 3500456 Lower Shaft(_eft) TEh(A) 1
11 3500448 Qil Sleeve AALIWRAY =T 1
12 3500441 Upper Shaft(Left) (k) 1
13 3500444 Connecting Rod, C. Set #HAREUOY REE) 1
14 3500446 Connecting Rod gy ay R 1
15 120001 Screw{M4-0.7 X 14) ExY 2
16 3500445 Needle Thread Take-up Eccentric RISy 1
17 160003 Screw{M5-0.8 X 5) =37 5
18 3500066 Driving Lever g Ehi 1
19 120013 Screw(M6-1 X 15) Exy 1
20 3500442 Collar ho>— 1
21 310132 Oil Wick(® 4.2 X 16mm) SHE 1
22 3500465 Needle Thread Take-up R RE 1
23 3120072 Looper Thread Take-up IW—RRBFAH LA 1
24 3500458 Looper Rocker Connecting Rod, C. Set /L—/ gi#& 0 v K (#8) 1
25 3500459 Looper Rocker Regulating Eccentric  JL—/Xgi@T+ > 1
26 0065389 Roller Bearing Z—RILRFPYVS 1
27 3100149 Looper Rocker Connecting Rod IL—gigOy R il
28 3100151 Looper Rocker Adjusting Pin I—REiEAEmY > 1
29 340001 Spring Pin(® 1.5 X 4mm) ATV 1
30 3500461 LLooper Connecting Rod, C. Set JL—ROw K (#E) 1
31 3500460 LLooper Connecting Rod J—=RkOwy R 1
32 110043 Screw(M4-0.7 x 14) xRy 2
33 120049 Screw(M4-0.7 X 16) Exy 2
34 3100142 Looper Driving Lever JU—/XER g 1
35 160024 Screw(M6-1 x 8) xRy 2
36 000637 Seal Plug o 1
37 110135 Screw(M5-0.8 X 7) Exy 1
38 160041 Screw(M5-0.8 x 8) =3 1
39 3500467 Needle Thread Eyelet gHrE 1

VG2735-31-8F-R



2
VG2735(PR)-31-8F-R(2)

21

VG2735-31-8F-R



VG2735(PR)-31-8F-R EXCLUSIVE PARTS(2)

BT ETILERBSRE2)

2

I S|

RefNo Parts No. Description m A Amt. Req
1 3501011 Fabric Guide AT R 1
2 110106 Screw(M4-0.7 x 8) XY 1
3 000538 Washer Ty 1
4 3501003 Lower Knife Holder Bracket TAZRETST vk 1
5 009890 Screw(M5-0.8 x 35) XY 1
6 120030 Screw(M5-0.8 x 12) XY 2
7
8 340043 Knock Pin(¢ 4 X 12mm) vy 1
9 340004 Knock Pin(¢ 3 X 8mm) VAR A Y 2

10 110010 Screw(M4-0.7 X 16) xRy 1
11 000629 Seal Plug = 1
12 340003 Pin(¢ 5 X 20mm) (Y 1
13 3501022 Link Guide UoohH4aAR 1
14 160003 Screw(M5-0.8 x 5) xRy 4
15 3101058 Pushbutton TyvaRyy 1
16 3101059 Pushbutton Spring PAEEYI P ZAE 1
17 0095642 Retaining Ring AbyZFUry 1
18 3501010 Stopper AbhwR 1
19 110049 Screw(M4-0.7 X 10) Exy 1
20 3501012 Side Cover - AVAGS 1
21 110014 Screw(M4-0.7 X 18) Xy 2
22 3501014 Spring A3 1
23 3501013 Spring Hanger INREMT 1
24 160001 Screw(M4-0.7 X 4) xR 1
25 0020551 O-ring (P5) ouvy 2
26 3501015 Drop Lever Shaft ROw 7L/ —8f 1
27 3501024 Lever Shaft Bushing LIR—8Tv>a 2
28 3501018 Adjusting Lever Block Guide ARgI R 1
29

30 3501029 Bracket Gasket TAXZREBTSTy My Fy 1
31 3501033 Adjusting Lever Block AR 1
32 0032799 Connection Pin dAxv¥avby 1
33 000278 Oil Wick(Felt) SR 1
34 3501020 Upper Knife Link({Long) EXXVUVI(R) 1
35 160002 Screw(M4-0.7 X 5) xRy 1
36 3501021 Upper Knife Link(Short) EXRVY YT (ERE) 1
37 310103 Oil Wick(No.4-50mm) b iy 1
38 310108 Oil Wick{No.4-160mm) SHE 1
39 000309 Oil Wick(Felt) pii: Py 1
40 3501034 Upper Knife Driving Lever X ZEREL R 1

Ref. No. 41 to 60

See the following page.

VG2735-31-8F-R



2

VG2735(PR)-31-8F-R(2)

VG2735-31-8F-R



VG2735(PR)-31-8F-R EXCLUSIVE PARTS(2)

HTEFIERBRER) 2

Ref.No Parts No. Description m % Amt. Req
41 120015 Screw(M5-0.8 x 10) IExY 1
42 3501025 Feed Lift Shaft EYLETH 1
43 3501032 Upper Knife EXX 1
44 130002 Screw(M3-0.5 x 6) ExRY 1
45
46 3501203 Upper Knife Holder EXAZA 1
47 120001 Screw(M4-0.7 X 14) Exy 2
48 000638 Seal Plug = 1
49 3501028 Upper Knife Shaft AR 1
50 3501201 Lower Knife Holder TARE 1
51 3501200 Lower Knife TAX 1
52 3101042 Lower Knife Holder Bushing TAZRETvya 1
53 3501019 Upper Knife Driving Lever EXZL K- 1
54 3101022 Upper Knife Shaft Bushing EXZ#Tyva 1
55 3200086 Collar(8 x 13 x 6mm) Hh>— 3
56 160000 Screw(M3-0.5 X 3) Exy 6
57 0094577 Upper Knife Spring X% 1
58 003657 Screw(M4-0.7 X 3) ERY 1
59 110055 Screw(M4-0.7 x 14) xRy 1
60 3101609 Upper Knife Driving Lever Pin EAXAXL K= 1

VG2735-31-8F-R



3

VG2735(PR)-31-8F-R(3)

0

H AH\
- @
5

VG2735-31-8F-R



VG2735(PR)-31-8F-R EXCLUSIVE PARTS(3)

BT ETILVERAIM3)

3

s S

RefNo Parts No. Description m % Amt. Req
1 3501144 Lower Roller, Complete Set TO—3($8) 1
2 110013 Screw(M4-0.7 x 8) Xy 1
3 3501103 Lower Roller Shaft TO—S8h 1
4 3501104 Lower Roller TO—> 1
5 3501105 Lower Roller Guide TO—ZHIR 1
6 160004 Screw(M6-1 x 4.8) =87 3
7 3501145 Lower Roller Holder TO—Z Bk 1
8 100001 Nut vk 1
9 110035 Screw(M4-0.7 x 10) Exy 2

10 000665 Washer Ty 2
11

12

13 3501204 Slide Cover BUR 1
14 3501101 Lower Roller Bracket TO—Z>#& 1
15

16 160001 Screw(M4-0.7 x 4) XY 4
17 3501058 Elastic Tape Guide Shaft L+ RERfSEh 1
18 3501146 Elastic Tape Guide TLHAR 1
19 3501054 Fabric Presser Shaft Bracket HHISHIST Y 1
20 160007 Screw(M6-1 X 6) jI==37) 1
21 3101071 Collar(6 x 12 x 6mm) N7— 1
22 3101070 Fabric Presser Spring HEFT/IKE 1
23 3501141 Fabric Presser Guide Bar AR 1
24 3101066 Fabric Presser Shaft i T8 1
25 3501142 Fabric Presser HEIT 1
26 000535 Washer AR 2
27 110100 Screw(M3-05 x 6) XY 2
28 3501057 Guide Bar Stopper A REI LY 1
29 006202 Screw(M4-0.7 x 6) = 1
30 3101065 Bracket Holder TS5y kXL 1
31 000206 Lock Nut(M5-0.8) Ovo+wvhk 1
32 3501060 Front Cover(Upper) IR 77/8— (k) 1
33 110013 Screw(M4-0.7 x 8) xR 3
34 3501061 Front Cover(Lower) BIFF H/N—(T) 1
35 3501066 Rubber Cushion Bk T L 1
36 3501075 Suction Pipe Holder BAEXT 1
37 120001 Screw(M4-0.7 x 14) =8 2
38 000538 Washer Tyy 3
39 3501072 Suction Pipe Holder Fixing Plate TAE X T IE XK 1
40 2100014 Anti-shock Rubber BE I L 1

VG2735-31-8F-R



4
VG2735(PR)-31-8F-R(4)

VG2735-31-8F-R

VG2735PR-31-8F-R

VG2735-31-8F-R




VG2735(PR)-31-8F-R EXCLUSIVE PARTS(4) Y TEFTIERIESE4) 4
R
RefNo Parts No. Description o4& Amt. Req
1 3501120 Supplementary Roller, C. Set A0 —>(#8) 1
2 3501121 Supplementary Roller Support MBI O —SHAHR 1
3 000425 Washer Ty 2
4 009954 Screw(M6-1 x 8) Fxy 2
5 3501122 Supplementary Roller #mepn—> 2
6 0065436 Supplementary Roller Stay(A) HBO—SKT(A) 2
7 0065437 Supplementary Roller Stay(B) f#HBhNn—>x%T(B) 2
8 110030 Screw(M3-05 x 2.6) Ry 8
9 3500698 Supplementary Roller, C. Set /O — > (#) 1
10 3501253 Supplementary Roller Support B O— ZEfiR 1
11 000538 Washer Ty 2
12 110009 Screw(M4-0.7 X 8) xRy 2
13 3501080 Eye Guard FA4H—-K 1
14 3501053 Stitch Plate Holder k& 1
15 110041 Screw(M4-0.7 X 8) xRy 3
16 3501052 Stitch Plate Holder Spacer HREANR—1 1
17 000651 Knock Pin(¢ 4 X 10mm) JyoEy 1
18 3501051 Side Cover(Lower) B+ H/—(T) 1
19 110048 Screw(M4-0.7 x 10) IS 3
20 0092305 Magnet RITRY 1
21 3501049 Oil Defender yapiiil 7 1
22 006233 Screw(M3-0.5 x 5) xRy 2
23 0068014 Side Cover Hinge LS VAC <) 1
24 110003 Screw(M3.5-0.6 X 6) I8 3
25 3501050 Side Cover(Upper) MR+ H/— () 1
26 130007 Screw(M4-0.7 x 10) xRy 2
27 100001 Nut FTwvhk 2
28 3501068 Suction Pipe TAE 1
29 120008 Screw(M4-0.7 x 8) Exy 2
30 001123 Washer Ty 2
31 0012480 Dust Hose(1500mm) £ER—2X 1
32 0013648 Hose Band R—ANRV KR 2
33 006921 Wood Screw(¢ 4.8 x 25) RARY 4
34 1096030 Air Tube(6 X 4mm)(Black) IFFa2—7(8) -
35 1098012 Hand Valve NV RINLT 1
36 3500086 Wood Screw(¢ 3.5 X 32) KRRy 2
37 3501062 Cover Fixing Holder HN—EER 1
38 120013 Screw(M6-1 X 15) xRy 1
39 3501064 Cover Fixing Shaft FN—E EE 1
40 160007 Screw(M6-1 X 6) Bxy 1
41 3501063 Cover Fixing Plate HIN—E TR 1
42 330011 Seal Plug S 1
43 000010 Conical Spring Washer M/XR Ty 2 1
44 006004 Screw(11/64-40 x 9.7) hxry 1
45 3501122 Supplementary Roller @mghn—> 1
46 0065436 Supplementary Roller Stay(A) #{EIO—ZXT(A) 1
47 0065437 Supplementary Roller Stay(B) #BIO—>%T(B) 1
48 110030 Screw(M3-05 X 2.6) xy 4

VG2735-31-8F-R



5
VG2735(PR)-31-8F-R(5)

1

VG2735-31-8F-R



VG2735(PR)-31-8F-R EXCLUSIVE PARTS(5)

HT7EFLERBRG) D

A e

Ref.No Parts No. Description m % Amt. Req
1 3501125 Rear Roller, Complete Set BO—Z(58) 1
2 3501126 Tension Roller, C. Set(1) Try¥arvO—->({@1) 1
3 3501127 Tension Roller FTr¥ava—3 1
4 3100770 Tension Roller Ball Bearing R=ILRFYVY 2
5 009220 Screw(11/64-40 x 8) =87 1
6 0063469 Lower Roller Shaft TO—Z8 1
7 000016 Nut Fvhk 3
8 0064173 Tension Roller Slider A4 1
9 006475 Screw(M8-1.25 x 16) =8 1
10 009980 Guide Screw(M6-1 x 10) HARRY 1
11 3501128 Tension Roller Holder rILY 1
12 009955 Screw(MB8-1.25 x 65) =3 2
13 000666 Washer AR ¢ 4
14 0031014 Slider Stop A4 AT 1
15 0031015 Slider Stop Handle AZAFTANY TNV RIL 1
16 009853 Screw(11/64-40 X 6.5) Exy 1

VG2735-31-8F-R



6

VG2735(PR)-31-8F-R(6)

VG2735 (PR) -156M-31

1.

EXTRA PARTS A

VG2735-31-8F-R



VG2735(PR)-31-8F-R EXCLUSIVE PARTS(6)
I

BT ETILEABRG)

6

Ref.No Parts No. Description m Amt. Req
1 3507205 Presser Foot, C. Set(56) I (4) 1
2 110004 Screw(M3.5-0.6 X 8) Exy 1
3 0091725 Presser Foot Spring T IR 1
4 005133 Screw(1/8-44 X 4.5) Exy 1
5 3107009 Presser Foot(Small) Spring BT /NR 1
6 006010 Screw(1/8-44 X 4.5) Exy 1
7 3507209 Elastic Tape Guide TJLAAR 1
8 004236 Screw(3/32-56 x 4.2) Exy 1
9 000327 Lock Nut OvoFvhk 1

10 003302 Adjusting Screw(1/8-44 x 11) HEIRY 1
11 3507208 Elastic Tape Guide(large) JLAA R(XK) 1
12 120057 Screw(M3-0.5 x 2.5) IERY 1
13 3508214 Stitch Plate(56M) ik 1
14 3509068 Main Feed Dog #xY 1
15 3109024 Differential Feed Dog HIEXY 1
16 3509202 Needle Guard(Rear) #HZT(1%2) 1
17

18

19 3501132 Supplementary Block #y7oy 1
20 130002 Screw(M3-0.5 X 6) IERY 1
21 3501131 Frame Cover Gasket Ny RAN—=NRy F> 1
22 3501130 Frame Cover Ny RH/N— 1
23 110011 Screw(M5-0.8 x 10) Exy 3

VG2735-31-8F-R



7
VG2735(PR)-31-8F-R(7)

20 EXTRA PARTS

30

34 EXTRA PARTS P

VG2735-31-8F-R



VG2735(PR)-31-8F-R EXCLUSIVE PARTS(7)
o .

HTEFNERBRT) [

Ref.No Parts No. Description m A Amt. Req
1 3101087 Elastic Tape Front Roller, C. Set B0 —Z (f8) 1
2 0064241 Elastic Tape Front Roller a—3> 1
3 0064243 Front Roller Guide BIO—STLACRK ]
4 003638 Screw(11/64-40 x 4) xRy 1
5 009220 Screw(11/64-40 x 8) XY 2
6 0032719 Collar(10 X 16 X 6mm) ho— 1
7 001459 Screw(9/64-40 X 3) IExRY 1
8 3101086 Elastic Tape Front Roller Shaft BIE— S 1
9 0011166 Front Roller Block HA—>73vy 1

10 009973 Screw(M5-0.8 x 10) JI=8) 4
11 0064245 Front Roller Block Shaft MO—> 70y ZEdE, 1
12 3120243 Elastic Tape Front Roller Connector  gid—S#F 1
13 000429 Washer AV A 1
14 009891 Screw(M8-1.25 x 20) Exy 1
15 160007 Screw(M6-1 X 6) Jl= 87 3
16 3120245 Elastic Tape Front Roller Holding Shaftgid— > 3% T & 1
17 0067025 Bracket TS5 vk 2
18 009877 Knob Bolt(M10-1.5 X 20) JITRILEk 2
19 009947 Wood Screw(¢ 5.1 x 25) ARRY 4
20 0064252 Elastic Tape Lower Roller, C. Set(2) TO—>(#2) 1
21 0063471 Tension Roller, C. Set(1) FryavA—>@#) 1
22 0063470 Lower Roller TA—7Z 1
23 0063460 Lower Roller Bushing TO-37v¥a 2
24 0063469 Lower Roller Shaft TA—Z84 1
25 000016 Nut Fwvhk 1
26 0064173 Tension Roller Slider A1 1
27 006475 Screw(M8-1.25 X 16) Exy 1
28 0031014 Tension Roller Slider Stop ATAF AR wIR 1
29 0031015 Tension Roller Slider Stop Handle A BRIV R 1
30 009853 Screw(11/64-40 X 6.5) xRy 1
31 0065258 Lower Roller Support TO—>& 1
32 000428 Washer vy 2
33 006920 Wood Screw(¢ 5.8 X 32) xRy 2
34 3100768 Tension Roller, C. Set(1) SyvarvO—2#1) 1
35 3100769 Tension Roller Tryarvo—7 1
36 3100770 Tension Roller Ball Bearing R=IRFYUVT 2

VG2735-31-8F-R












	目次
	CONTENTS
	[P1]   1. 据付方法
	[P1]   1.1 テーブルカット図
	[P1]   1.2 ローラの取り付け方

	[P2]   2. 縫速度
	[P3]   3. 正しい使い方
	[P3]   3.1 糸の通し方
	[P4]   3.2 前開キカバーの開閉
	[P4]   3.3 吸込管の調節

	[P5]   4. ミシンの調整
	[P5]   4.1 針糸調子
	[P5]   4.2 ルーパ糸調子
	[P6]   4.3 針の高さの調節
	[P6]   4.4 針とルーパの前後位置
	[P7]   4.5 針と針受ケ(後)の調節
	[P9]   4.6 針と針受ケ(前)の調節
	[P10] 4.7 ローラの調節
	[P11] 4.8 布押エの調節

	[P12] 5. メス装置の調整
	[P12] 5.1 メス幅(布切断位置)の調節
	[P12] 5.2 下メスの取り外し、取り付け
	[P13] 5.3 上メスの取り外し、取り付け
	[P13] 5.4 下メスの砥ぎ方
	[P14] 5.5 上メスのストロークの調節
	[P15] 5.6 下メス台ブラケットの取り外し
	[P16] 5.7 下メス台ブラケットの取り付け

	[P17] 6. 仕様
	[P18] 1. Installation
	[P18] 1.1 Table cutting diagram
	[P18] 1.2 Roller

	[P19] 2. Sewing speed
	[P20] 3. Preper operation
	[P20] 3.1 Threading
	[P21] 3.2 Opening and closing of front cover
	[P21] 3.3 Adjustment of suction pipe

	[P22] 4. Adjustment of sewing machine
	[P22] 4.1 Needle thread tension
	[P22] 4.2 Looper thread take-up
	[P23] 4.3 Height of needle
	[P23] 4.4 Front-and-rear position of needle and looper
	[P24] 4.5 Needle and needle guard(rear)
	[P26] 4.6 Needle and needle guard(front)
	[P27] 4.7 Adjustment of rollers
	[P28] 4.8 Adjustment of fabric presser

	[P30] 5. Adjustment of trimming mechanism
	[P30] 5.1 Trimming eidth(Cutting position of  fabric)
	[P30] 5.2 Removing and installing the lower knife
	[P31] 5.3 Removing and installing the upper knife
	[P31] 5.4 Sharpening of lower knife
	[P32] 5.5 Upper knife stroke
	[P33] 5.6 How to remove the lower knife holder bracket
	[P34] 5.7 How to install the lower knife holder bracket

	[P35] 6. Specifications
	ILLUSTRATED SPARE PARTS LIST

